

LABS - freedom

We herewith confirm that the following materials:

St 1000 (ultra high molecular weight polyethylene)

PA 6 G + Oil black (cast polyamide)

are free from substances disturbing the lacquer moistening and substances building craters (LABS - freedom).

Laboratory release received on 25. July 2003 according to Laboratory report 03621055 of BMW Group Labortechnik Regensburg and on 20. November 2003 from the Volkswagen AG Kraterteam, Wolfsburg.

Vreden im January 04